MERCRUISER [7.4L MIE W/HURTH GM 454°%-81383-1932) < STARTER AMD ALTERMNATOR b w
Serial Mbr B ange: 0C391564 THRU 00715493 ()
" Ref |Clazs|Part Description Qt Comment Footnote
@: @{“ 2 10 47452 SCREW [1-1/4"] 2
- 3 13 32993 | LOCKAWASHER 2
- —11 4 11 15874 | NUT 1
5 a5 FIE95 | BOOT 1
A 13 26996 | LOCK\WASHER 1
7 11 40021 1|MUT 1
a2 924574 3| ALTERMATOR 1
9 13 26996 | LOCKMWASHER 1
10 11 73383 | MUT [10-24) 1
11 13 21272 |LOCKAWASHER 1
12 11 B4015 | NUT [1./4-20) 1
13 85013T|BRACE 1
14 10 47462 | SCREW [1-1/4") 1
15 13 32993 | LOCKWASHER 1
16 12 263 'WASHER 1
17 10 29158 | 5CREW [7/8") 1
19 12 26168 '"WASHER 1
20 57908 11| TUBING 2
21 12 96457 '"WASHER 1
22 AT4874 2| BRACKET 1
23 10 34353 |5CREW [1' 2
23 10 35787 | SCREW [2-1/4") 1
24 13 35048 | LOCKWASHER 3
25 10 48308 | SCREW [3-3/4") 1
26 12 25970 '"WASHER 3
27 23 33186 BUSHIMG 1
28 11 23161 |NUT 1




